CITY AND BOROU GH OF SITK A, ALASK A

WATER AND WASTEWATER
MASTER PLAN

FINAL

NOVEMBER 2022

Prepared for:

City and Borough
of Sitka

ENGINEERING GROUF, LLC




City and Borough of Sitka, Alaska
Water and Wastewater System Master Plan
November 2022

r(: RW
ENGINEERING GROUP LLC

Rebecca Venot, PE
3940 Arctic Blvd, Suite 300
Anchorage, AK 99503

o

DOWL

Chase Nelson, PE
4041 B Street
Anchorage, AK 99503



Table of Contents

1. EXECULIVE SUMMAIY c..iieeuireeniirienereeniereanerenserenserensessassersnsessassessnssssassessnssessnssssassessnssesnnsenes 1
1.1 VT o Yo Ty} 1Y o1 A=Y gl o - | o FO SRR 1
1.2 Summary of Capital IMProvemMeENnt ProjeCES.........iiuciiiie ittt et e et eeeraee e e 1
2. Water & Wastewater System INVENtOries. . ...cccccevieeireeiiieniireeireenierenserrneerenscernnserensessennes 2
[...]
service for over 60 years, with many upgrades and regulatory driven changes to both systems. A
comprehensive review of the existing condition and performance of each system will help ensure the
equipment and processes are meeting the needs of CBS and complying with State and Federal regulations
for the production of potable water and treatment of municipal wastewater.

To meet these goals, the water and wastewater master plan:
e Updated an inventory of system assets.

e Reviewed the condition of these assets and made recommendations for capital improvements to
upgrade the systems as needed.

e Reviewed current and anticipated State and Federal regulations impacting the water and
wastewater systems.

e Developed a Capital Improvement Plan (CIP) in coordination with the CBS Finance department to
schedule and plan for payment of required improvements.

The plan is presented in sections with descriptions of the water and wastewater systems. Exhibits are
shown throughout the document, and large format figures are included at the end of the plan.

1.2 Summary of Capital Improvement Projects

To protect and maintain the existing system and allow for growth and development, it is essential that
CBS develop a logical and feasible plan for addressing water and wastewater system needs. The most
significant water system project in the near future is developing additional water storage through a tank
siting study and tank construction. On the wastewater side, improvements to the Thomsen Harbor and
Lake-Lincoln lift stations are vitally important as is replacement of process equipment at the Wastewater
Treatment Plant. CBS is already planning for the Thomsen Harbor lift station project, which should begin
in Fall 2022.

City and Borough of Sitka CRW & DOWL
Water & Wastewater Master Plan Page 1 November 2022



2. Water & Wastewater System Inventories

The purpose of this chapter is to briefly identify and characterize the main features of the Sitka Water and
Wastewater Systems. This information will be used to make recommendations for improvements to the
existing facilities and to make recommendations for additional improvements that may be necessary for
the system to adequately serve its consumers.

2.1 Water System Inventory

There are four major components to the Sitka water system, water sources, water treatment systems,
water storage, and water distribution. Details of each are in the following sections. Figure 1 shows an
overview of the entire water system.

2.1.1 Water Source

CBS has two active water sources. CBS staff select between the two sources based on the water quality
in Blue Lake.

2.1.1.1 Blue Lake

Blue Lake is the primary water source for Sitka. It is located above Sawmill Cove (Latitude 57.053N
Longitude 135.330W). The lake is fed by glacier, snowmelt and rain precipitation and generally
has very high quality water. Water quality is monitored daily for turbidity, pH, and temperature.
Historically, the water quality in Blue Lake was so good that filtration is not required under a
filtration avoidance waiver which has strict turbidity requirements. Exceeding the maximum
turbidity levels more than two times in a 12 month period or five times in a 120 month (ten-year)
period would trigger a regulatory requirement for providing filtration. Since the Blue Lake Dam
was raised 83 ft in 2014 to a maximum water surface elevation of 425 ft, Blue Lake has
experienced turbidity events greater than 5 NTU nearly every year. CBS has experienced 4
turbidity events in the past 4 years, with the most recent in the fall of 2018. These turbidity events
have put the filtration avoidance wavier at risk.

The water flow by gravity from an intake structure in blue lake through rock tunnel and a 96”
diameter penstock which provides water to the Blue Lake Hydroelectric facility. A 24” diameter
tap and shutoff valve is attached to the penstock to allow the City to withdraw water from the
penstock for use in its potable water system. The 24” piping leads into the BLWTP for pressure
reduction and control.

The intake, rock tunnels, penstocks and associated infrastructure are operated by the CBS Electric
Department as part of the Blue Lake Hydroelectric Project (Blue Lake Hydro). Blue Lake Hydro is
regulated by the Federal Energy Regulatory Commission (FERC), which requires periodic
inspection and maintenance of regulated infrastructure to ensure continued safe
operation. Routine inspection and maintenance of the intake gate, rock tunnels, penstocks and
associated infrastructure require dewatering of these areas and outages of the penstock that
supplies raw water to BLWTP.

2.1.1.2 Sawmill Creek

In 2022 CBS completed construction of a new raw water intake in Sawmill Creek, downstream of
the Blue Lake Dam. The intake consists of a cylindrical screen mounted on a rail system so that it
can be raised out of the creek when not in service. Water flows from the creek through the screen
and into a wetwell where it is pumped to the membrane filtration plant. Flows in Sawmill Creek
are largely controlled by the hydroelectric facility’s release of water from a side line connected to

City and Borough of Sitka CRW & DOWL
Water & Wastewater Master Plan Page 2 November 2022



the penstock (commonly referred to as the “fish valve”). The fish valve release provides the
minimum in-stream flow requirement of 70 cfs (approximately 31,400 gpm) April 15-June 30 and
50 cfs (approximately 22,000 gpm) the rest of the year for the fishery, which thereby stabilizes
the river from large variations in turbidity or flow. The fish valve is sized to provide 70 cfs into
Sawmill Creek at low levels in Blue Lake. During the high release periods, the valve does not have
the capacity to meet both the fish flow requirements and municipal needs.

During penstock outages, the fish valve is also out of service for inspection and maintenance. In
this case, the electric utility will open the Howell Bunger valve at the bottom of the dam to provide
in stream flows. The valve has not been used in some time, and should be tested prior to relying
fully on this option.

When Sawmill Creek is used as a source, the hydroelectric facility would utilize the fish valve and
Howell-Bunger valve to allow additional water to flow in the river to meet fishery-required in-
stream flows and municipal needs. Flow and water quality in Sawmill Creek can also be impacted
by storm events in the watershed, water spilling over the top of the dam, or water released from
the Howell-Bunger valve in the bottom of the dam.

2.1.1.3 Water Rights

CBS holds adequate water rights in Blue Lake to meet its current and future water system needs.
The Sawmill Creek intake does not require modifications to the overall water right, merely an
adjustment of the withdrawal point with the Alaska Department of Natural Resources (ADNR).

2.1.2 Water Treatment

The water treatment system consists of two treatment plants, followed by a chlorine contact pipeline
and pH control:

e Blue Lake WTP for pressure reduction, UV and chlorine disinfection

e Membrane filter plant, chlorine disinfection

Operations staff determine which water source and treatment process to use based on if the water
quality in Blue Lake meets the filtration avoidance criteria and the availability of the penstock to
convey water. Exhibit 1 illustrates a flow chart to determine which source and treatment plant will be
used under the anticipated operating scenarios.

City and Borough of Sitka CRW & DOWL
Water & Wastewater Master Plan Page 3 November 2022



Yes Use Sawmill Creek Intake &
Filter Plant

No

Yes

-
Use Penstock &
UV Facility

Exhibit 1 - Water Source and Treatment Selection Flow Chart

Use Penstock & Filter Plant

2.1.2.1 Blue Lake Water Treatment Plant

Inside the BLWTP the 24” piping splits into two parallel 12” lines. Each of these lines has a pressure
reducing valve that controls the pressure entering the rest of the treatment system and a strainer
with a 0.032 inch slot size to remove pine needles or other debris from the water. The water
pressure from the penstock into the BLWTP ranges from 120 to 150 psi and it is reduced to
approximately 86 psi. The floor of the BLWTP is at elevation 80’. The pressure reducing valves and
strainers are in good condition with no identified project needs, and are shown in Exhibit 2.

Exhibit 2 - Blue Lake WTP Strainers and Pressure Reducing Valves

Gas chlorine was injected at the BLWTP from its construction until the completion of the Critical
Secondary Water Supply project in 2022. The gas chlorine injection equipment remains in place,
and can be used in an emergency as long as the water supply is coming from the penstock.

City and Borough of Sitka CRW & DOWL
Water & Wastewater Master Plan Page 4 November 2022



2.1.2.2 UV Disinfection Facility

The UV disinfection facility was completed in 2015 to provide a second disinfectant to the Blue
Lake water to meet requirements for Cryptosporidium removal and inactivation. Water flows into
the UV Facility basement through a duty/standby flow control valve. The water flows through UV
reactors for treatment. Fluoride is injected downstream of the UV reactors, shown in Exhibit 3.

The Critical Secondary Water Supply Project added on-site sodium hypochlorite generation
equipment to the UV Facility in 2022. The equipment uses salt and electricity to generate a dilute
sodium hypochlorite (0.8%) solution for use as a disinfectant. The liquid chlorine is injected
downstream of the fluoride injection point and provides Giardia inactivation and a chlorine
residual in the distribution system.

UV Facility is in good condition with no reported improvement needs.

Exhibit 3 — UV Disinfection Facility

2.1.2.3 Membrane Filter Plant

The Membrane Filter Plant (MFP) was constructed in 2021 and 2022 to provide filtration during
high turbidity events in Blue Lake or to filter the water when the Sawmill Creek intake is in service.
Water flows into the MFP where pressure control valves reduce the pressure prior to 300 micron
strainers and the microfiltration system. After filtration water is pumped into the UV building
basement for chlorine and fluoride injection and into the distribution system.

2.1.2.4 Transmission Main/Chlorine Contact Chamber

Sitka uses the volume in the water transmission line between the UV Facility and the first water
consumers beyond Jarvis Street to achieve the required chlorine contact time for Giardia
inactivation. The water transmission line from the UV Disinfection Facility to Jarvis Street consists
of about 10,300 of 30” pipe and 13,400’ of 24” pipe. The total volume of water in these pipes is
about 693,100 gallons. So contact time is determined by dividing the set point flow rate at the UV
Facility in gallons per minute into the total volume in the transmission piping.

City and Borough of Sitka CRW & DOWL
Water & Wastewater Master Plan Page 5 November 2022



2.1.2.5 Corrosion Control Facility
The Blue Lake water supply is considered corrosive due to its low pH and low alkalinity. The
addition of chlorine and fluoride further
depresses the pH and increases the
corrosiveness of the water.

In 1998, Sitka began construction of a
corrosion control facility located at Jarvis
Street, shown in Exhibit 4. The intent of this
facility is to feed soda ash into the water
system to increase the pH to a target level of
8.0. At this pH level leaching of lead and
copper is significantly reduced. The system
has been online since construction was
completed. The facility is in good working
order, and all of the equipment and controls
are in good condition. Online analyzers in the
laboratory were recently updated and tied
into the city-wide SCADA system.

The system was designed for a range of
flows, soda ash dosages, and target pH. The
peak flow was assumed to be 5.0 million
gallons per day, maximum soda ash dose was
assumed to be 16 mg/l, and the high target
value for pH was assumed to be 9.0. Under .
these peak conditions the facility would be Exhibit 4 — Corrosion Control Facility

using about 670 Ibs of soda ash/day. Under average design conditions of a 3.5 million gallon per
day flow, soda ash dosage of 8 mg/l, and a target pH of 8.0 the facility would be using about 230
Ibs/day of soda ash.

2.1.3 Water Storage

The CBS water system has three existing water storage tanks. The total volume of water storage in
the tanks is 2,950,000 gallons.

The Gavan or 1.2 MG Tank, shown in Exhibit 5, is located on Charteris Street, and serves as the control
elevation of the water system. It supplies water for peak flows
in the downtown area and the beginning of Halibut Point
Road. The base of the tank is at elevation 178" and the top
water surface in the tank is at elevation 220’ (approximately
9’ higher than the Harbor Mountain tank). The tank is about
42’ tall and 70’ in diameter. The tank was last drained,
cleaned, and painted in 2009.

Water level in the tank is reported to SCADA and used to
adjust the flow setpoint to the UV Facility or Membrane
Exhibit 5 — Gavan Tank Facility in order to keep the tank full. If the tank level is low
the flow from the WTP is increased. If the tank is full, the flow

from the WTP is decreased.

City and Borough of Sitka CRW & DOWL
Water & Wastewater Master Plan Page 6 November 2022



The Harbor Mountain Tank, shown in
Exhibit 6, is located on Harbor Mountain
Road on the northern end of the community
and provides water for peak demands in
that area. The base of the tank is at
elevation 192’ and the top water surface in
the tank is at elevation 211’. The tank is
about 20’ tall and 85’ in diameter. It has a
nominal capacity of 750,000 gallons. The
Harbor Mountain Tank was last painted in
2006 Some recent vandalism has damaged
parts of the exterior coating, which should
be repaired.

The Harbor Mountain Tank level is —
controlled by valves in a vault along the tank Exhibit 6 — Harbor Mountain Tank
access road. The vault contains an actuated butterfly valve that opens to allow water to drain from
the tank and supply the system when the pressure falls below 9 psi at the valve. The valve is also
opened at night to fill the tank from the distribution system.

The Whitcomb Heights Tank (Exhibit 7) was constructed in 2010.
It is located at the top of Emmons Street and has a capacity of
1,000,000 gallons. The base of the tank is at elevation 360" and
the top water surface in the tank is at elevation 392’. The tank is
# about 32’ tall and 72’ in diameter. The Whitcomb Heights Tank
is filled nightly by the Whitcomb Heights Pump Station, and an
altitude valve opens to supply water to the system on low
pressure in the service area. The tank was last cleaned in 2018.

Exhibit 7 — Whitcomb Heights Tank

2.1.4 Water Transmission and Distribution System

2.1.4.1 Piping

The City and Borough of Sitka has about 267,660’ (50.7 miles) of water transmission and
distribution system piping. Over 3,240’ of the pipe is asbestos cement pipe that is known to be
brittle and susceptible to leaks. About 110,000’ of the pipe has been in use for over 40 years; over
40,000’ of pipe has been in use between 30 and 40 years.

The City’s “Water_Wastewater” water network GIS files were provided by the City to prepare the
inventory of water pipes and to update the existing WaterCad distribution system model. The
record drawings of recent water system projects from 2006 to 2021 were reviewed to input

City and Borough of Sitka CRW & DOWL
Water & Wastewater Master Plan Page 7 November 2022



updated information into the model. Information such as the year installed, pipe material, pipe
diameter, and length of pipe were checked against the data files in the GIS network and WaterCAD
model. Additionally street names were updated to the network piping data tables so that the
pipes could be identified by the street in which they are found. Appendix A includes tables that
sort the pipe inventory data according to Street Name, Date of Pipe Installation, Pipe Materials,
and Pipe Label.

2.1.5 Water Booster Pump Stations